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Emergency Management of Patient ID label

i Hyperkalaemia in Adults

Date: /__/__ Time__:

First 15-30 minutes

‘ Nat: _ pH __._
Ke . pCO; —
Urea: . pO2: ___ .
Creat: _____ Bicarb:
l Seek expert help
Use ABG machine to monitor K*

IV Calcium (6.8 mmol)

30 ml 10% Calcium Gluconate IV
Use IV access in large vein and give over
YES 0 8 8
NO l 5 mins (beware extravasation)
 Prescriber to remain with patient during
administration

Calcium Gluconate IV o If patient taking Digoxin, give in 100ml
5% glucose over 20 mins
(6.8 mmol) © Repeat ECG

o Consider further dose after 5 mins if ECG

‘ changes persist

Insulin—Glucose IV Infusion Next 30-60 minutes
Give 8 units Actrapid insulin in 100ml 20% glucose
over 20-30 mins (see separate guideline)

If pre-treatment blood glucose < 7.0 mmol/L then ® Administer insulin / glucose
give 10% glucose @ 50 ml/hr for 5 hrs (25g) o Check glucose every 30 mins for 2 hours
and then every hour for next 10 hours
Consider Risk of hypoglycaemia ‘ o Recheck k* and ECG after 60 mins
® Continuous monitoring of vital signs
® Medical team to review and act on results
Salbutamol 5mg Nebulised
Consid Life-threatening
onsider hyperkalaemia
Blood Monitoring:
Calcium resonium
15g TDS orally OR Sodium zirconium cyclosilicate Glucose K*
30g BD per rectum 10g TDS orally for 72 hrs .
Stop when K* <5.5 mmol/L BShne EEEES —_—
30 min —
60 min — JR—
90 min —
Seek expert help 120min  __.___ e
‘ 180min  __._
240 min  ___.__ R
— 300min .
K*26.5mmol/Ldespite | 360min __. .
medical therapy B
480 min  __.__
720 min  __.___ R
K*: potassium; Na*: sodium; Creat: creatinine; Bicarb: bicarbonate; BM: blood glucose; max - maximum
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